REPLACEMENT PARTS LIST

= woressmnaz] PORTABLE GENERATOR
MODEL 3W014M

-
s FORM
652154
03666

DAY..TON ELECTRIC MANUFACTURING CO. CHICAGO 60648

XL ABSO

0386/120/1M

&
ORDER REPLACEMENT PARTS THROUGH DEALER
FROM WHOM PRODUCT WAS PURCHASED
o Please provide following information: If dealer cannot supply,

order from:

¢ Serial Number (if any) Day;g?tfggr'a‘:tmgtco'
¢ Part Description and Number 5959 W. Hpowar d St

as shown in parts list. Chicago, lllinois 60648

e Model Number
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Replacement Parts List
REF. PART REF. PART
NO. DESCRIPTION NO. Qary. || NO. DESCRIPTION NO. ary.
01 | Hex nut, 5/16-18 458 * 15 || 293 | Receptacle, NEMA L5 - 20R 56279 1
02 | Lockwasher, split, 5/16 480* 16 |[ 294 | Circuit breaker, 20 amp, 240 V 57030-1 1
82 EOCRWaSher'hsplgxtd 3:4?8 16 X 1% ggég 2
ap screw, hx. hd. 3/8 - 16 x 114 * .
05 | Cap screw, hx. hd., GRS, 5/16 - 18x | 0416+ 323 | Start solenoid 24061 1
134 4
06 | Lockwasher, int./ext. tooth, 5/16 55224 1 |/ 401 | Fan assy 55101 1
07 | Washer, flat, 5/16 23558 1 {1402 | Thru bolt 231972 | 1
08 | Hex nut, 5/16 - 24 23605 * 1 |[411 | End bracket 54178 %;5.271
09 | Machine screw, B.H., 10 - 04 x 3/8 4637 * 4 |[ 430 | Armature & bearing assy 63283 (v 1
10 | Jam nut, 5/16 - 24 44894 2 || 431 | Bearing 55223 1
12 | Screw, self tapping, 5/16 - 18 x 3/4 | 62173 2 || 440 | Field shelt & coil assy, less brushes 56915-3 1
13 | Machine screw, B.H., 8 - 32 x 5/16 40746 % 16 || 441A | Field coil assy (LH) 54752 1
14 | Hex nut, 1/4 - 20 638 4 || 441B | Field coil assy (RH) 54752-1 1
15 | Ground lug 48042 1 || 442 | Pole shoe assy 24851 2
16 | Machine screw, rd. hd., 1/4 - 20 x 487 * 443 | Pole shoe retainer 24849 2
1% : 4 || 444 | Field shell & bracket assy 62164 1
445 | Stud 23451 4
A\ | Type drive engine - Briggs & Stratton jﬁ? gmgn gg§¥ Rg géggg g
Mode! 195432 Type 073501 T 111460 | Brush rack assy (LH), less brushes | 63631, 1
/\ | Brush rack assy (RH), less brushes | 63631-1 1
111 { Conserver parts Only 1 || 461 | Mounting plate, LH 41745 1
112 | Formed bracket 7 1 || 462 | Brush holder 59690 8
114 | Steel extension w032 1 |[ 463 | Capacitor assy 41221 2
123 | Cover 44891 1 || 464 | Module bracket 62460 1
125 | Air deflector 62383 1 || 465 | Mounting plate, RH 61093 1
388 gapacitor assy 4 [1580 1
i 59688 8
201 | Control box cover assy 63378 1 arrier Spacer
202 | Lower front panel 63375 1 491 | End cover assy 5543613 1
203 | Lower control box cover 63450 1
212 | Back panel (bare) 63376 1 || 601 | Cradle assy 63386 1
213 | Fiber washer 1376 6 || 602 | Boxassy 61992 1
214 | Shoulder washer, 1/4 21313 1 || 603 [ Battery cable assy 62499 1
215 | Shoulder washer, 5/16 21981 1 (604 | Shock mount 23623 4
216 | Washer, brass, 5/16 8068 1 |/ 606 | Formed bracket 43291 1
217 1 Insulated washer | 6892 1 {1607 | Flat bar 43292 1
220 | Heat sink diode " pE92s 54776 1 /608 | Cap 21077 4
221 | Insulator 54798 1 {609 | Foot 20191 4
212 | Brackel vouet G050 | 2
racket, resistor mounting
243 | Resistor 48583 1 |[817 | Fuel tank 63439 1
818 | Primer 62391 1
244 | Transformer 54196 1 819 | Fuel pum 62395-1 1
245 | Switch, conserver 62392 1 820 | Fuel ?ankpca Jqauge 62396-2 1
246 | Receptacle, NEMA L6-20R 56281 110851 | Elbow/shor gﬁgvalge oy ]
247 | Receptacle, NEMA 5-50R 24545 111822 | Fuel filter assy, supplied with engine | Ref. Oni 1
248 | Receptacle, duplex, NEMA 5-15R 24749 111853 | Buchin ¥, Supp g 55409 y i
243 | Control panel (bare) 63374 I 11825 | Mounting bracket, fuel pum 63531 1
251 | Conserver module 48574 1 1lgo8 | Clamn. oriar o el pump 60000 | 2
252 | Receptacle, DC 56148 1 lao7 | came Pooe goooo1 | 6
253 | Bracket, DC receptacle 62051 1 829 | Fuel pi'cku 63465 1
254 | Switch, start/stop 62393 I 11830 | Eloow, suppled with engine Ref. Only | 1
255 | Circuit breaker 91340 1 11831 | Fuel tank cover assy 63420 | 1
256 | Circuit breaker, 45 amp, 120 V. 91977-6 1 Y
e 833 | Hose, 1/4 1.D. x 74 40078 1
257 | Circuit breaker, 30 amp, 120 V 91977-5 1 834 | Hose fuel tank 1/4 LD, x 20° 63466 1
258 | Gircuit breaker, 15 amp, 120 V 63661 1 L J e
259 | Resistor 24870 2
262 | DC Ammeter W/Mtg. clip, 0-15 amp | 62394 1 11920 | Muffler assy 56923 1
272 | Rubber grommet 62486 2 {1921 | Muffler guard 58597 1
291 | Receptacle, NEMA L5 - 30R 56359 1 11922 | Spark arrestor 58596 1
292 | Circuit breaker, 20 amp 63661-1 1 [1923 | Deflector 58935 1

*Standard hardware item, available locally.
/A\Not shown.
+Engine and engine parts available from engine manufacturer.
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Figure 3 — Wiring Diagram
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